
Trace Organic Compound Indicator Removal During Conventional Wastewater Treatment 

Water Environment Research Foundation
635 Slaters Lane, Suite G-110  n Alexandria, VA 22314-1177

Phone: 571-384-2100  n Fax: 703-299-0742  n Email: werf@werf.org
www.werf.org

WERF Stock No. CEC4R08

June 2012

Trace Organic Compound Indicator Removal
During Conventional Wastewater Treatment            

Trace Organics

Co-published by

IWA Publishing
Alliance House, 12 Caxton Street
London SW1H 0QS
United Kingdom
Phone: +44 (0)20 7654 5500
Fax: +44 (0)20 7654  5555
Email: publications@iwap.co.uk
Web: www.iwapublishing.co
IWAP ISBN: 978-1-78040-051-8/1-78040-051-9

Co-published by



 
 

TRA

R

 

ACE O
REMO
[...]
ndicators in t

ment depends
sformation c
during conve
TOrC that h

on on primar
such as the o

ence and cha
tard biologic

nce indicator

ively or posi

le A-2 and a
attack and fra

upon the ex
) ready biode
hat are impor

ber of replica

zed and 
ontained ove
nds for this 

, which is 
ion limit (M
concentratio
as potential

equency (DF
or primary 
st of potentia

ate (PFOS) a
he evaluation

into breakdo
k. According
this project.

s on their 
characteristic
entional 

have similar 
ry and secon
octanol-wate

aracter of 
cal attack and

s include:  

itively charg

are sorted 
agments that

xamination o
egradation te
rtant to 

ates).  

er 

MDL). 
ns in 
l 
F) 

al 

along 
n, but 
own 

gly, 

cs. 

dary 
er 

d 

ged). 

t 
f 
ests 



Trace Organic Compound Indicator Removal during Conventional Wastewater Treatment 2-3 

enhancing the effect of biodegradability include long unbranched alkyl chains with the number 
of carbon atoms  3, one or more hydroxyl groups attached to a chain structure, and one or more 
carbonyl, ester or acid groups attached to either a chain or ring structure. Fragments that 
commonly lessen biodegradability include the presence of one or more aromatic ring structures, 
one or more halogen substituents on either the chain or ring structure, a nitro group, four 
branched carbon atoms and anilines. In this study, the evaluation of TOrC indicators during 
wastewater treatment was limited to the parent compound. Metabolites of TOrC indicators were 
not identified nor quantified. 

The ability to accurately analyze target compounds in raw sewage, treated wastewater, 
and solids samples at environmentally relevant concentrations is not a trivial task but critical in 
order to produce meaningful results. For example, due to frequent blank issues during analysis 
not only in our laboratories, phthalate compounds were not considered viable indicator TOrC for 
performance assessments. 

In this study, selection preference was given to compounds that can currently be analyzed 
by the liquid chromatography-tandem mass spectrometry (LC/MS-MS) isotopic dilution method 
(Vanderford and Snyder, 2006). This method accounts for matrix effects and potential recovery 
losses, and provides the most accurate and reliable results to date for quantifying TOrC in 
challenging matrices, such as raw sewage, treated effluents, and on solids. The TOrC database 
presented in Table A-1 indicates whether a compound can currently be analyzed using the 
LC/MS-MS isotopic dilution method. Some TOrC groups that are of public interest cannot be 
analyzed using this method and were thus not included in the suite of indicator candidates, 
among them brominated flame retardants (gas chromatography-mass spectrometry (GC/MS) 
analysis needed). For cimetidine and diphenhydramine new isotopic dilution LC/MS-MS 
methods were established in this study. 

The toxicological relevance of TOrC was of minor importance for the selection of 
indicator candidates in this study, as the purpose was to develop a suite of indicators for 
treatment performance. The selected indicators for this study and a brief summary of the 
toxicological assessment of the selected compounds is included in Chapter 3.0. 

2.2 TOrC Mass Balances at Full-Scale Wastewater Facilities 

Full-scale sampling was conducted at seven wastewater treatment utilities to establish 
mass balances on the TOrC indicator candidates. For anonymity, utility names were kept 
confidential. A general description of each field site is presented below. As available, 
information on treatment characteristics, discharge location, capacity, influent composition, 
industrial contributions, and relevant information on discharge limits were included. 

A process flow schematic of each facility is provided in Appendix C with the 
identification of the TOrC sampling locations at each site. The sample locations were selected to 
enable the team to establish mass balances on TOrC removal in secondary treatment by taking all 
relevant recycle streams into account. At selected sites, additional sample locations were added 
to complete the picture on TOrC removal during primary treatment, tertiary treatment, or final 
disinfection. Data collected at these additional sampling locations is included in Appendix E for 
completeness, even though these results are not included in the results and discussion provided in 
Chapter 3.0. 



2-4  

A
performa
Sampling
secondar
flow and

2.2.1 F
F

Modified
and parti
removes 
facility d
attention 
line in th
influent c

2.2.2 F
F

peaks do
consists o
complete
of chemi
for hardn
COD. Th
flow con
treatment
(above 4
drains int

F
Facility B
microchi
water pla
less than 
denitrific

2.2.3 F
T

purity ox
denitrifie
basin is h
approxim
SRT of a

 

 

 

A process ove
ance data is s
g was condu
ry treatment 

loads, proce

Facility A 
acility A is a

d Ludzack-E
ally denitrify
about 50% o

discharges in
on the poten

he fall of 200
composition

Facility B 
acility B use
wnstream of
of conventio
e-mix activat
cally enhanc

ness removal
he secondary
ditions, only
t is conducte
,000 mg/L in
to a reservoi

acility B cur
B is mainly o
p manufactu

ant sludge. D
10 mg/L, TP

cation.  

Facility C 
Treatment at 
xygen (HPO)
ed. The TKN
higher than f
mately 2 hour
about 1.4 day

erview of ea
summarized 

ucted during 
process. Par
ess operation

a secondary 
Ettinger (ML
fying without
of the BOD 

nto a creek af
ntial effects 

07 and is curr
 is mostly re

es flow equa
f primary tre
onal primary
ted sludge co
ced flocculat
l, multimedi
y treatment c
y the newer p
ed at compar
n winter). Th
ir, which ser

rrently treats
of residentia
urer and sma
Discharge lim
P of less tha

Facility C co
) secondary t

N/BOD ratio 
for other faci
rs on averag
ys. 

ach facility is
in Appendix
a time that r

rameters use
n (SRT, ML

treatment fa
E) activated
t biological P
and more th
fter disinfect
of TOrC on 
rently treatin

esidential sew

alization upst
eatment are l
 and second
onfiguration
tion for P-re
a filtration, a

consists of ol
portion of th
ratively long
he facility di
rves as a prin

s close to 30 
al origin with
all contributi
mits require T
an 0.1 mg/L o

onsists of co
treatment. T
(about 6.7) 

ilities includ
ge. The facili

s provided in
x D for each
represented s
d to assess s
SS concentr

acility utilizi
d sludge proc
P-removal. P

han 60% of th
tion, which r
aquatic life.

ng 14 mgd a
wage with sm

tream of sec
largely limit
ary treatmen

n after an ano
moval using
and activated
lder and new

he treatment 
ger SRT (16.
ischarges int
ncipal water 

mgd in ADA
h about 10%
ions from oth
TKN in the e
on a monthly

onventional p
The secondar

and the F/M
ded in this stu
ity operates t

n Table 2-1. 
h sampling ev
steady-state 
steady state c
ration, etc.), 

ing primary c
cess. The ML
Primary clar
he TSS load
recently rece
. The activat

average daily
mall contribu

condary treat
ed to wet we

nt with singl
oxic selector
g slaked lime
d carbon ads

wer unit proc
plant is in o
.5 days) and 
to a creek af
supply reser

AF. The wa
% of the flow 

her industry
effluent of le
y average ba

primary clar
ry effluent is

M ratio (abou
udy. The HR
throughout t

Specific op
vent conduc
performance
conditions w
and process 

clarification
LE process i
rification at t
d coming into
eived increas
ted sludge pr
y annual flow
utions of ind

tment so tha
eather event
e-stage nitri
r. Tertiary tre
e, two-stage 
sorption for 
cesses, and u
peration. Se

d high MLSS
fter final disi
rvoir. 

astewater infl
originating 
, commercia
ess than 1 m
asis and part

rification fol
s neither nitr
ut 0.8) enterin
RT in the aer
the year con

erational and
cted in this st
e of the 

were influent
 performanc

n followed by
is fully nitrif
the facility 
o the plant. T
sed public 
rocess came
w (ADAF). T
dustrial wast

at incoming f
s. Treatment
fication in a
eatment con
recarbonatio
removal of 

under curren
econdary 
S concentrati
infection tha

fluent of 
from a 

al sources, an
mg/L, COD o
tial 

lowed by hig
rified nor 
ng the aerati
ration basin 

nsistently at a

d 
tudy. 

t 
ce. 

y an 
fying 

The 

e on 
The 
te.  

flow 
t 

a 
nsists 
on 

nt 

ions 
at 

nd 
of 

gh 

ion 
is 

an 



Trace Organic Compound Indicator Removal during Conventional Wastewater Treatment 2-5 

 
Table 2-1. Comparison of Treatment Processes of Facility A to G. 

Facility 
Primary 

treatment 
Secondary 
treatment 

Nutrient 
removal 

Tertiary 
treatment Disinfection Digestion 

A Primary 
Clarification 

Modified Ludzack-Ettinger 
(MLE), secondary 
clarification 

Nitrification and 
partial denitrification 

NA Chlorination/  
Dechlorination 

Anaerobic 
digestion 

B 
Primary 
Clarification 

Modified Ludzack-Ettinger 
(MLE), secondary 
clarification 

Nitrification and 
partial denitrification 

Chemical P-removal, 
two-stage 
recarbonation, 
multi-media filtration, 
activated carbon 
adsorption. 

Chlorination/  
Dechlorination 

Anaerobic 
digestion 

C 
Primary 
Clarification 

High purity oxygen,  
secondary clarification BOD/TSS removal  NA 

Chlorination/  
Dechlorination 

Anaerobic 
digestion  
(but no 
recycle 
flows) 

D 
Primary 
Clarification 

Modified Ludzack-Ettinger 
(MLE) with Centrate side 
stream aeration, secondary 
clarification 

Nitrification and 
partial denitrification 

NA 
Chlorination/  
Dechlorination 

Anaerobic 
digestion 

E NA Membrane Bio-Reactor 
(MBR) 

Nitrification and 
partial denitrification 

NA UV Disinfection NA 

F 

Chemically 
Enhanced 
Primary 
Clarification 

Single-stage activated  
sludge, secondary 
clarification 

Nitrification and 
partial denitrification 

NA NA 

Anaerobic 
digestion  
(but no 
recycle 
flows) 

G 

Chemically 
Enhanced 
Primary 
Clarification 

Anaerobic-anoxic-aerobic 
process (A2O), secondary 
clarification 

Nitrification and 
partial denitrification, 
biological P removal 

Chemical P removal UV Disinfection Not onsite 

 
The effluent of Facility C is discharged to a river that serves downstream users as a 

drinking water resource. Facility C currently receives about 70 mgd ADAF, which is 
predominantly residential in origin. The secondary effluent after clarification cannot be sampled 
before final chlorination at Facility C. Therefore, the aeration basin effluent sample needed to be 
sampled before final clarification as a mixed liquor sample. 

2.2.4 Facility D 
Treatment at Facility D consists of conventional primary clarification followed by 

secondary treatment using the MLE process. A side-stream aeration process is also used for 
centrate nitrification. The facility operates at an SRT of 4-5 days. Facility D operates at complete 
nitrification with ammonia effluent concentrations below 2 mg/L and partial denitrification.  

Facility D currently receives a flow of about 80 mgd ADAF mainly of residential origin. 
Facility D discharges into a river that is used by downstream users as a drinking water source.  

2.2.5 Facility E 
The process of Facility E consists of preliminary treatment followed by a membrane 

bioreactor for complete nitrification. The aeration basins are equipped with anoxic and aerobic 



2-6  

zones for
concentra
membran
and is cu
nature. In
essentiall

2.2.6 F
T

mainly u
sampled.
nitrificati
conducte
in a step 

T
20% indu
finishers,

2.2.7 F
F

denitrific
secondar
stage ano
filtration 
and eight
secondar
for testin
are not tr
hauled of

F
violet (U
discharge
source.  

2.3 T

B

2.3.1 S
S

using the
tubes as t
liquor (M
tubes. En
5000 mg
triclocarb
were cen

r denitrificat
ations in the
ne bioreactor
urrently treati
ncoming flow
ly not runnin

Facility F 
The secondar

sed for grou
 In Novemb
ion and deni

ed in late Ap
feed configu

The influent o
ustrial flows
, and hospita

Facility G 
acility G op

cation, and b
ry treatment 
oxic, anaerob

for chemica
t days during
ry clarifiers c
ng the effect 
reated on site
ff-site. 

acility G is c
UV) disinfect

es into an ec

TOrC Fate P

Both sorption

Sorption  
orption parti

e following m
the reactor v

ML) was kep
nough ML vo
/L during th
ban where a 

ntrifuged at 2

tion, but mai
 RAS return
r is about 8,0
ing an ADA
ws are relati
ng during the

ry effluent of
undwater rech
ber 2009, ope
itrification p
ril 2010, wh
uration.  

of Facility F
. The indust
als. 

erates a seco
biological P-r
consists of a
bic, aerobic 
al P-removal
g winter and
can be isolat
of various S
e, but are sto

currently tre
tion, only a m
cologically se

Parameters

n and biotran

itioning coef
method. Sorp
vessels, with 
t shaken to m
olume was a
e experimen
lower solids

2000 rpm for

intaining ano
ned from the 
000 to 10,00

AF of 0.1 mgd
vely constan
e night due t

f Facility F i
harge. For th
eration of the
erformance 

hen the plant 

 is comprise
trial custome

ondary treatm
removal mod
a Biological 
configuratio
l followed by

d summer mo
ted as indepe
SRTs on TOr
ored for a few

eating close t
minor portio
ensitive surf

 

nsformation r

fficients wer
ption experim
triplicates f

maintain soli
added to reac
nts. Separate 
s-to-liquid ra
r 5 minutes a

oxic conditio
membrane t

00 mg/L. Fac
d. Wastewat
nt over the co
to drastic diu

is treated in 
his study, the
e secondary 
in the aerati
was operati

ed of approxi
ers are busin

ment plant th
de. After che
Nutrient Re

on. Tertiary t
y final disinf
onths, respec
endent parall
rC removal i
w hours in a 

to 100 mgd A
n of the flow

face water th

rates were m

re measured 
ments were p
for each isoth
ids in suspen
ctor vessels i
sorption tes

atio was used
and the supe

ons is challen
tanks. The M
cility E starte
ter influent i
ourse of a ye
urnal flow va

an activated
e aeration ba
process was

ion basins. T
ing in nitrific

imately 80%
nesses such a

hat operates 
emically enh

emoval (BNR
treatment at 
fection. The
ctively. Aera
lel trains. Th
in the same s

a holding tan

ADAF. Disi
w is treated b
hat also serve

measured. 

for TOrC on
performed in
herm point. F
nsion prior t
in order to ta
sts were perf
d for these te

ernatant was 

nging due to
MLSS conce
ed operation
is primarily r
ear. Howeve
ariations. 

d sludge proc
asin process 
s modified to

The sampling
cation / deni

% residential/
as food proce

in a full nitr
hanced prim
R) treatment
the plant con
 SRT is appr
ation basins 
his process c
sampling cam

nk before bei

infection con
by chlorinati
es as a drink

nto activated
n 15 mL gla
Freshly colle
to being adde
arget a TSS 
formed for tr
ests. The rea
decanted an

o high oxyge
ntration in th

n in spring 20
residential in
er, the plant 

cess and is 
stream was 

o assess 
g campaign w
itrification m

/commercial
essors, metal

rification, pa
mary clarifica
t with a three
nsists of tert
roximately f
and associat

control allow
mpaign. Sol
ing pressed a

nsists of ultra
ion. The plan
king water 

d sludge soli
ass centrifuge
ected mixed
ed to centrif
concentratio
riclosan and 
actor vessels
nd discarded

en 
he 
008 
n 
is 

was 
mode 

l and 
l 

artial 
ation, 
e-
tiary 
four 
ted 

wed 
lids 
and 

a-
nt 

ids 
e 

d 
fuge 
on of 

s 
. 



Trace Organic Compound Indicator Removal during Conventional Wastewater Treatment 2-7 

Each reactor of sludge solids was then resuspended in 10 mL synthetic wastewater (pH 7), 
vortexed and centrifuged again. The synthetic wastewater recipe was modified from Kerr et al. 
(2000) and included: ammonium chloride (2.0 mg/L), magnesium sulfate (22.5 mg/L), calcium 
chloride (47.7 mg/L), ferric chloride (0.3 mg/L), and phosphate salts for buffering. This washing 
step was performed a total of three times, with the supernatant being discarded each time. The 
goal of the washing procedure was to reduce background levels of TOrC from the original 
sample.  

After the third washing step, 10 mL of synthetic wastewater containing biocide  
(0.5% NaN3, 5mM BaCl2, 5mM NiCl2) was pipetted into each vessel. Six spiking concentrations 
were used for six isotherm points (500, 1000, 2000, 2500, 5000, 10000 ng/L), as well as a non-